
 
 

 

 

 

  

CENTRAL DARLING SHIRE 
COUNCIL DRINKING WATER 

MANAGEMENT SYSTEM 

4 JUNE 2021 



Central Darling Shire Council Drinking Water Management System 
4 June 2021 

ii 
 
 

 

  

DOCUMENT CONTROL SHEET 

DOCUMENT 

Central Darling Shire Council Drinking Water Management System 

LOCAL WATER UTILITY 

Central Darling Shire Council 

UTILITY CONTACT 

Project Engineer 

 

VERSION AUTHOR REVIEWED APPROVED DATE 

4 Jessica Huxley MTR CDSC 02/2014 

5 DPI Water  CDSC 2016 

6 Sean Hinton Michael Lawrence  04/06/2021 

 

 

  

Prepared for Central Darling Shire Council by: 

 

 

Bligh Tanner Pty Ltd 

blightanner@blightanner.com.au 

blightanner.com.au 

mailto:blightanner@blightanner.com.au
[...]
Specifies conditions for storage and handling of chemicals on-site 
at water treatment plants. 

WorkCover 
Authority of 
NSW 

Guidelines and Programs 

Australian 
Drinking Water 
Guidelines 2011 

Ensures the accountability of drinking water managers and 
operators and health authorities and auditors for the supply of 
safe, good quality drinking water to consumers. 

NSW Health 

NSW Best-
Practice 
Management of 
Water Supply and 
Sewerage 
Guidelines 2007 

Provides for appropriate, affordable and cost- effective services to 
meet community needs while protecting public health and the 
environment and making best use of regional resources. 

Requires a Strategic Business Plan (SBP), including a Financial 
Plan and associated asset management plans, reviewed and 
updated every four years; a 30-year Integrated Water Cycle 
Management Plan (IWCMP).  

NSW DPIE 
(Water) 

NSW Health 
Drinking Water 
Monitoring 
Program 2005 

NSW Health provides analysis of drinking water samples for water 
utilities, providing an independent analysis of water at point of 
supply. 

NSW Health 

NSW Health 
Managing 
pathogen risks in 
drinking water: 
Response 
protocol for water 
utilities and public 
health units 2018 

Guides Public Health Units and water utilities in their joint 
response to rapidly changing source water quality, treatment 
failure or microbial contamination. 

NSW Health 

NSW Health 
Response 
Protocol for 
management of 
physical and 
chemical quality 

Guides Public Health Units and water utilities in their joint 
response following the detection of physical and chemical water 
characteristics that exceed the Guidelines. 

Aesthetic and health related guideline values are considered. 

NSW Health 

National 
Partnership 
Agreement on 
Water for the 
Future 

The COAG Strategy on Water and Wastewater Services in 
Remote Communities in New South Wales aims to provide water 
infrastructure and build the capacity of the Council to improve the 
management and overall security of water in remote communities. 

Australian 
Government 

NSW DPIE 
(Water) 

Aboriginal 
Communities 
Water and 
Sewerage 
Program 

Provides funds for maintenance, operations and repairs to water 
systems in discrete Aboriginal communities, covering Warrali and 
Mallee communities. Council has also entered into a five year 
service agreement with DPI Water and the Local Aboriginal Land 
Council under which it provides routine operational, maintenance 
and monitoring activities to the Aboriginal communities of Mallee 
and Warrali  Mission. 

NSW and 
Local 
Aboriginal 
Land Council 

NSW DPIE 
(Water) 

AS/NZS 3500 – 
Plumbing and 
Drainage set 

Largely for management of the distribution system including 
standards for plumbing and drainage issues 

Standards 
Australia 

Plumbing Code of 
Australia 

Specifications for plumbing in drinking water systems, to be 
complied with by administrators, plumbing Licensees, developers 
and property owners/occupiers. 

Office of Fair 
Trading 



Central Darling Shire Council Drinking Water Management System 
4 June 2021 

Page 13 of 55 
 

 

  

2.1.2 Engaging Stakeholders 

Stakeholders involved in the provision of a safe reliable drinking water supply have been 

identified and are listed in Table 2. NSW Health Water Unit, Local Public Health Unit and NSW 

Department of Planning, Industry and Environment (Water) participated in the development of this 

DWMS. 

Table 2 Stakeholders in Drinking Water Quality Management 

Stakeholder Role Participation 

NSW Health Provides expert advice and 
support to Council in achieving 
their regulatory requirements 

Provides water analysis through the NSW Health 
Drinking Water Monitoring Program. 

NSW Health response protocol to microbial and 
physical and chemical exceedances 

Representatives from the Local Public Health Unit 
and NSW Health Water Unit participated in site 
visits and the Risk Assessment Workshop as part 
of the development of the DWMS, and again in 
the 2021 review. 

NSW Department 
of Industry 
(Water) 

Technical support on 
investigations, design, 
construction, operation, 
maintenance and 
management 

Inspector visits and assesses WTPs compliance 
at a risk-based frequency. 

Technical support on investigations, design, 
construction, operation, maintenance and 
management 

Annual Reporting on Water Supply performance 

Participated in Site Visits and Risk Assessment 
Workshops  

Far West Regional Algal Coordinating Committee 
(RACC) provides algal alerts 

Western CMA Catchment Management 

Coordinates action plans and 
funding in the drinking water 
catchment 

It is recommended that Council liaises with CMAs 
regarding the management of water quality in the 
drinking water catchment Lachlan CMA 

Murray Darling 
Basin Authority 

Catchment Management Assists in management of algal blooms through 
varying flows 

Mallee and 
Warrali Aboriginal 
Communities 

Aboriginal Water and Sewage 
Interim Management Plans 

Report incidents. The roles and responsibilities of 
the Aboriginal communities of Mallee & Warrali  
Mission, the Local Aboriginal Land Council Chief 
Executive Officer, Council, the Department of 
Primary Industries Water and NSW Health are 
listed in Appendix C.     

 

 



Central Darling Shire Council Drinking Water Management System 
4 June 2021 

Page 14 of 55 
 

 

  

3 DRINKING WATER SUPPLY SYSTEMS 

3.1 Overview 

Central Darling Shire Council operates two DWSS and one non potable water supply. A summary 

of these drinking water systems is detailed below. 

Table 3 Overview of Oberon Water Supply System 

Component Wilcannia Ivanhoe White Cliffs 

Water Supply Potable  Potable  Non – Potable  

WTP  Wilcannia WTP Ivanhoe WTP  White Cliffs WTP  

Catchment  Western Catchment  Lachlan Catchment  Western Catchment 

Source Water  Darling River  

Wilcannia Borefields 

Willandra Creek / or 
Lachlan River 

Ivanhoe Borefields 

Wannara Creek  

Raw water is stored in 
large ground tanks 

Key Barriers  Borewater only: 

▪ Aeration 

▪ Sodium 
hypochlorite 

Surface and 
borewater: 

▪ PAC Dosing 
(optional) 

▪ Coagulation 

▪ Flocculation 

▪ Sedimentation 

▪ Sand Filtration 

▪ pH correction 

▪ Disinfection 
(chlorine) 

Borewater only: 

▪ Aeration 

Surface water only: 

▪ Settling ( in a series 
of three storage 
tanks) 

▪ PAC (optional) 

▪ Coagulation 

▪ Flocculation 

▪ Sedimentation 

▪ Filtration 

▪ Disinfection 
(chlorine) 

▪ Settling (in one of 
two ground storage 
tanks) 

▪ PAC (optional) 

▪ Clarification 

▪ Filtration 

▪ Disinfection 
(chlorine) 

Reservoirs  2 ML raw water 
reservoir  

0.5 ML treated water 
reservoir 

0.5 ML raw water 
reservoir  

0.5 ML treated water 
reservoir 

White Cliffs raw water 
reservoir (Not 
Applicable) 

650,000L storage 

2 treated water 
reservoirs 

Points of 
Supply  

Wilcannia Township 

Mallee and Warrali  
Aboriginal 
Communities 

Ivanhoe Township White Cliffs Township  

Water is reticulated via 
gravity to individual 
header tanks at each 
property. 

Population 
Serviced 

880 250 200 

 



Central Darling Shire Council Drinking Water Management System 
4 June 2021 

Page 15 of 55 
 

 

  

3.2 Wilcannia Drinking Water Supply System Analysis 

3.2.1 Description 

The Wilcannia WTP is located on Hood Street. At Wilcannia the raw water undergoes full 

treatment with chlorination for disinfection. A description of the Wilcannia DWSS is described in 

the following sections. Figure 2 provides a process flow diagram of the Wilcannia DWSS.  

Wilcannia has a dual reticulated water supply scheme. The township receives both treated 

drinking water and untreated raw water. Only the drinking water supply system is addressed in 

this document. 

3.2.1.1 Catchment 

The Darling River is part of the Barwon-Darling catchment, which flows in a south-westerly 

direction from the north-east region of the NSW-QLD border, as shown in Figure 1. The 

catchment collects water from several rivers covering an area of 45,510 km2. The catchment is a 

prime agricultural area for NSW. 

Barwon Darling is an unprotected catchment: including pastoral activities, grazing (sheep, cattle 

and goats) and mining. Saline groundwater intrusions on surface water may occur during low flow 

with some areas affected by dryland salinity.  

Runoff from the catchment area can reduce the quality of water available for extraction. Turbidity 

can change rapidly, reaching over 1000 NTU on occasions. The reduction of flows and reduced 

frequency of freshes due to upstream abstraction can result in blue-green algae outbreaks. 

 

Figure 1  Barwon Darling Catchment 

(https://www.environment.nsw.gov.au/topics/water/water-for-the-environment/planning-and-reporting/water-for-

environment-outcomes-2019-20/barwon-darling [accessed 1/06/2021]) 

Oberon Shire 

https://www.environment.nsw.gov.au/topics/water/water-for-the-environment/planning-and-reporting/water-for-environment-outcomes-2019-20/barwon-darling
https://www.environment.nsw.gov.au/topics/water/water-for-the-environment/planning-and-reporting/water-for-environment-outcomes-2019-20/barwon-darling


Central Darling Shire Council Drinking Water Management System 
4 June 2021 

Page 16 of 55 
 

 

  

3.2.1.2 Source Water 

Raw water for the Wilcannia drinking water supply is sourced from the Wilcannia Weir on the 

Darling River.  

The weir at Wilcannia is 3.5 m high on the Darling River. There are two relatively independent 

ponds behind the weir separated by a rock bar, 5 km and 22 km long. Water is extracted from the 

first weir pool in normal conditions. Water may only be accessed to a depth of 1.0 m below the 

weir crest due to siltation issues. When water levels drop below 2.5 m, CDSC can access the 

second weir pool via pumps. The Darling River Weir has a yield of 0.55 ML/day. 

During times of no or low flow in the river, raw water is sourced from the Wilcannia Borefield, 

which consists of three bores, in which currently only one is operational. This was constructed in 

2003 and is situated approximately 5 kms south of the WTP. An additional borefield with two 

bores has recently been constructed approximately 2.5 km from WTP. There is no information 

about the size or extent of the aquifer. Water is supplied from the bore at 0.48 ML/day. 

3.2.1.3 Water Treatment 

The Wilcannia WTP is a conventional filtration plant with chlorination for disinfection. Fluoridation 

facilities exist although the facility has never been commissioned.  

Raw water is pumped from the Wilcannia Weir to the WTP. In times of no / low flow the raw water 

is pumped from the Wilcannia Borefield. The Wilcannia WTP does not operate with blended river 

and groundwater.  

The WTP is operated manually by two CDCS staff. The plant runs for approximately 5 hours per 

day.  

For surface water, the treatment process is: 

▪ The raw water is dosed with aluminium sulphate (alum) and soda ash at the inlet to the WTP. 

Alum is dosed to coagulate and flocculate the water. Soda Ash is dosed for pH correction 

▪ Powered Activated Carbon (PAC) is added if required. PAC is dosed into the raw water for the 

treatment of blue green algae  

▪ Dosed water is then directed to a mixer to ensure uniformed dosing 

▪ Following mixing, the dosed water flows through a sedimentation tank. Settled floc is manually 

removed by opening the outlet valves at the bottom of the sedimentation tank 

▪ Following sedimentation the water is chlorinated to help oxidise soluble manganese for its 

subsequent removal through filtration 

▪ The chlorinated water is filtered through a sand medium for final polishing 

▪ Filters are backwashed up to three times daily due to high turbidity of the source water 

▪ The filtered water is then dosed with soda ash for pH correction 

▪ Chlorine gas is added to the filtered water prior to discharge into the clearwater well and then 

into the treated water reservoir 

▪ The sludge from the sedimentation process and the supernatant is disposed of into the 

evaporation ponds 

For groundwater, treatment is: 

▪ Raw water is pumped directly from the bore to the aerator, to remove volatile gases and to 

oxidise dissolved iron 

▪ The water is then dosed with chlorine gas to oxidise manganese for removal by filtration 

▪ The water then enters the treatment train as for surface water 



Central Darling Shire Council Drinking Water Management System 
4 June 2021 

Page 17 of 55 
 

 

  

3.2.1.4 Water Distribution 

Treated water is reticulated from the Wilcannia WTP treated water reservoir via gravity. In 

addition to the Wilcannia Township, drinking water is distributed to two Aboriginal Communities: 

the Warrali and Mallee.  

Raw water is also reticulated through the township. Council is actively working to prevent cross-

contamination between the two water supply systems and private sewage systems through 

installation of back-flow prevention devices.  

 

 

 



Central Darling Shire Council Drinking Water Management System 
4 June 2021 

Page 18 of 55 
 

 

  

NON POTABLE WATER

Wilcannia Bore Fields

Aeration

22kL Raw Bore 
Buffer Tank

Alum Dosing

Soda Ash 
Dosing

PAC Dosing 
(Optional)

Chlorine Dosing

Soda Ash 
Dosing

Disinfection 
(chlorine gas)

Coagulation/
Flocculation

Sedimentation

Sand Filtration

Clearwater Well

Treated Water 
Reservoir

Weir

Pump

25ML Raw 
River Water 

Reservoir

Darling 
River

CCP: Filtration 
(Turbidity)

CCP: Disinfection (Free chlorine)

CCP: Reservoir Integrity

Wilcannia Township, 
Mallee and Warrali 

Aboriginal Communities

Storage

Operation / Process

Consumers

SYMBOLOGY

Wilcannia WTP

 

Figure 2 Wilcannia DWSS Process Flow Diagram 



Central Darling Shire Council Drinking Water Management System 
4 June 2021 

Page 19 of 55 
 

 

  

3.2.2 Assessment of Water Quality 

Water quality was assessed to inform the 2012 Risk Assessment Workshop process and identify 

issues within the supply. This historical assessment of water quality is in Appendix D, retained as 

a historical reference. A similar water quality assessment exercise was undertaken in preparation 

for the 2021 risk assessment review. This assessment is provided in Appendix B. 

CDSC does not currently undertake water quality monitoring in the drinking water catchment. 

Nevertheless raw water is monitored at the inlet to the Wilcannia WTP. The available raw water 

quality data was assessed as part of the development of the DWMS.  

At the inlet to the Wilcannia WTP, surface water monitoring often shows elevated turbidity, true 

colour as well as iron and manganese. According to the operational data analysed, the treatment 

processes are effectively reducing the elevated parameters to within the ADWG health and 

aesthetic guidelines.  

The Wilcannia WTP is currently unable to reliably meet best practice guidance for 

Cryptosporidium removal, i.e., it cannot regularly achieve a filtered water turbidity <0.2NTU at 

most times with a critical limit of 0.5NTU. This is because the treatment plant was not designed to 

meet this relatively recent specification, and CDSC is attempting to achieve the best water quality 

with the existing infrastructure. Prior to 2021, the filtered water turbidity requirement (as per the 

CCP) was <1NTU. This was generally met, as shown in Table 4. 

According to the operational data provided, adequate disinfection is generally achieved within the 

treated water reservoir.  

Ten years (from 2011 – 2021) of NSW Health Drinking Water Monitoring Program data from 

samples collected at the point of supply as well as within the water distribution system was 

assessed and this is summarised in Table 5.  

An overview of water quality performance in water supplied to Wilcannia is provided in Table 6. 

 

Table 4 CCP critical limit exceedances by year, Wilcannia WTP 

Year 
Number of CCP Exceedances per year* 

Filtration Disinfection Reservoir Integrity 